MERCEDES BENZ W124 200E 16V - 220E 16V
[image: image1.jpg]Diawvics

auto air conditioners

3

oy




Air conditioning installation instructions
PRESCRIPTIONS FOR MOUNTING THE DIAVIA A/C SYSTEM TO BE FOLLOWED BY THE TECHNICIAN INSTALLING THE SYSTEM. SHOULD THEY NOT BE OBSERVED THE TECHNICIAN WILL BE DIRECTLY AND EXCLUSIVELY RESPONSIBLE TO THE CLIENT.
1. check the propper tightening of the supplied nuts and bolts and removal, and otherwise, of all parts involved in assembly of the A/C system;
2. check that there are no water, oil or air leaks on the engine, brackes, power steering, power brakes, etc;
3. check the level of all liquids. Should the radiator water be remo​ved, reload the same discharged water in the circuit ana, if it is necessary to fill to the brim add the prescribed liquid anti-freeze. Furthermore, make sure that the air cleaning is carried out as pre​scribed by the builder;
4. check the proper tension of all the belts and check the state of wear on those which have not been replaced;
5. check that there is no1 critical interference under any function condition. In particular check that the safety distances between all parts subject to relative movement are guaranteed;
6. ensure that there is no rubbing between parts with consequent wear by means of proper tightening and positioning of the parts themselves;
7. check that electric insulation, fuse installation and all parts of the electrical system are correct;
8. after having charged the coolant make a careful search for any leaks of gas;
9. carry out all operations according to the rules of good technology; 10   should any holes or cuts be made during installation of the sy​stem, it is absolutely necessary to protect such parts with the ru​st-proof product supplied with the system.
UPDATING
MERCEDES BENZ W124 (all Models)
· It is necessary to remove and discard the O-R seal (GREEN) situated on the supplied water pipe cou​pling, pos. 98 of the Fitting Instructions (DIAVIA Part. No. 069428/2), because it is not suitable.
· Replace it with the original O-R seal taken from the original discarded water pipe.
Radiator kit (supplied upon request)
MERCEDES BENZ W124 200E16V-220E16V
1 MB 243 98E/1
[image: image2.jpg]



System and cooling fluid circulation diagram
SUPPLIED MATERIAL
[image: image3.jpg]063

63
—42 61 1

3 41
15e= c ¢

- 15





[image: image4.jpg]



View of the compressor, condenser, receiver drier and accessories assembly components.
[image: image5.jpg]A03533/1

124





[image: image6.jpg]



View of the updated radiator assembly kit (Kit A03533/1 supplied on request).
	LIST OF SUPPLIED MATERIALS

	Pos
	Description
	Code
	Qty

	1
	Compressor support plate
	001856MB
	1

	2
	Bracket
	002974MB/1
	1

	3
	Plain washer D10 UNI 6592
	—
	1

	4
	Left side air conveyor
	083107
	1

	5
	Corrugated washer D10 DIN 137B
	—
	4

	6
	Receiver drier
	017041
	1

	7
	Receiver drier support bracket
	036574
	1

	8
	Poly-V belt compressor Poly-V 6Kx2145
	013506
	1

	9
	Pressure switch
	043118
	1

	10
	Bag of screws and clamps
	039001
	1

	11
	Relay screen
	0361067/1
	1

	12
	Compressor
	084014218
	1

	14
	Self-locking nut M6 UNI 7474
	—
	—

	15
	Hexagonal head screw M10x30 UNI 5739
	—
	—

	16
	Bracket
	008350
	1

	* 17
	Radiator
	031660
	1

	* 18
	Radiator air conveyor
	031661
	1

	19
	Condenser securing spring
	007247
	

	20
	Rubber condenser protection
	007245
	2

	* 21
	Radiator water couple
	031664
	1

	* 22
	Radiator water couple
	031665
	1

	23
	Self-locking nut MS UNI 7474
	—
	—

	* 25
	Rivet 4,8x14
	062023
	18

	27
	Hexagonal head screw M8x20 UNI 5739
	—
	—

	26
	"PACKARD" wiring for compressor
	028839
	1

	29
	Self-tapping screw socket head 4,2x22 DIN 7983
	_
	_

	* 30
	Spring 13x13 pin 4
	062001
	6

	31
	Electrically cooled condenser
	025240/2
	1

	* 32
	Radiator support
	036281/1
	1

	* 33
	Air intake grill
	036282
	1

	* 34
	Lower condenser bracket
	081035
	1

	35
	Plain washer 06x18 UNI 6593
	—
	—

	36
	Hexagonal head screw M8x16 UNI 5739
	-
	—

	41
	Self-locking nut M10 UNI 7474
	—
	—

	42
	Cheese-headed screw with inner hexagon M10x60 UNI 5931
	—
	—

	* 44
	Lower condenser bracket
	081836
	1

	45
	Evaporator
	030565
	1

	46
	Self-tapping screw 4,8x13
	061030
	_

	47
	Gas pipe fitting flange
	043061/1
	1

	* 53
	Right radiator band
	031662
	1

	54
	Condensate drain pipe 012 (m. 0,250)
	069007
	2

	55
	Hexagonal head screw M6x16 UNI 5739
	—
	—

	56
	Motor horn support bracket
	036887
	1

	* 57
	Universal rubber pipe lead
	069031
	2

	58
	Sealant 10x3 (mt. 2,5)
	070054
	1

	59
	Allen head screw M4x18 UNI 5931
	_
	_

	60
	Self-locking nut M4 UNI 7474
	—
	4

	61
	Oil pipe coupling
	007449
	1

	61.1
	External air temperature probe
	ECA068680.2
	1

	62
	Oil pipe coupling
	007450
	1  .

	62.1
	Cylindrical terminals
	—
	2

	63
	Washer 012x016x1,5
	007026
	2

	63.1
	Valve unit
	—
	1

	64
	Oil pipe
	007456
	1

	65
	Plain washer 04 UNI 6592
	
	—

	72
	Shelf under the dashboard
	032912
	1

	74
	Control panel cutting face plate
	032484
	1

	76
	Electrical system and controls
	0281355
	1

	77
	Electrical system for electric fan control
	0281356
	1

	79
	Corrugated washer 06 DIN 137B
	—
	—

	80
	Corrugated washer 08 DIN 137B
	—
	—

	96
	Electronic control box
	132061
	1

	97
	Switch
	0681549
	1

	98
	Water pipe
	069428/2
	1

	99
	Plain washer 05x015 UNI 6593C
	—
	2

	100
	Adhesive Tampocrill 2 mm. thick
	070012
	1

	104
	Self-tapping screw cheese-headed 3,9x16 DIN 7981B
	061010
	—

	105
	Upper air conveyor
	031182
	1

	106
	No-frost probe
	ECA068724
	1

	107
	Fixing part tor water pipes
	031173
	1

	108
	Adhesive tape mt. 2,000
	070052
	1

	109
	BEHR heater right cap
	031179
	1

	110
	BEHR heater left cap
	031178
	1

	111
	VALEO heater cap
	031175
	1

	112
	VALEO heater cap
	031176
	1

	113
	VALEO heater cap
	031177
	1

	114
	Left stiffening tie-rod
	031180
	1

	115
	Right stiffening tie-rod
	031181
	1

	116
	Fixing part for water pipes
	031174
	1

	117
	Self-tapping screw cheese-headed cross-slotted 3,5x9,5
	061009
	_

	118
	Plug
	036438
	1

	119
	Cheese-headed screw with inner hexagon M6x16 UNI 5931
	—
	_

	120
	Rubber grommet
	0691D8
	1

	121
	Gas pipe support bracket
	008219
	1

	122
	Plain washer D6x15 UNI 6592
	—
	1

	123
	Minimum idle device (complete)
	0281268
	1

	• 124
	Refrigerant overflow pipe
	031681
	1

	125
	5/16" CF (condenser-receiver drier) gas pipe
	820AA710
	1

	
	5/16" FE (receiver drier-evaporator) gas pipe
	806GA429
	1

	
	13/32" CC (condenser-compressor) gas pipe
	808GA430
	1

	
	1/2" EC (evaporator-compressor) gas pipe
	810GA358
	1

	■
	Note: Included in the bag of findings pos. 10. 

	*
	Note: Supplied upon request.


NOTE:
This instruction manual illustrates the A.C. system and ai times, includes accesso​ries (eg. idle-speed device, radiator, fan, etc.), These parts, however, must be orde​red separately from the basic kit, consult our parts list.
All references to RIGHT and LEFT hand are related to driving direction: LEFT = dri​ver's side. RIGHT = passengers side.
All numbers quoted in the next and under the photos refer to ihe components sup​plied of the air conditioning unit. One must therefore reier to the kits shown in fig. 1, 2 and 3/4/5.
All screws and gas pipes fittings must be locked without exceeding the maximum value of the driving torques indicated in the following table, if not otherwise. To ensure functioning and reliability of installed belts, carry out the following proce​dures:
a) Start motor with A.C. system switched on and after about 15 minutes adjust belt tension.
b) The same adjustment procedure should be repeated after 1500 Km from the in-staliation of the system.
In those vehicles with AIR BAGS or PROCON-TEN® safety devices, these compo​nents must be removed carefully following the instructions given by the manufactu​rer. The quantity of gas R134a necessary for charging the system is Kg. 0.350 (±0.020).

	MAXIMUM VALUES OF THE DRIVING TOURQUES FOR SCREWS (in N.m.}

	Thread
	Screw steel class
	Wrench opening (mm)

	
	6.8
	8.8
	10.9
	

	M 4(!lO,7)
	1.8
	2.9
	4.2
	7

	M 5(xO.8)
	3 4
	5.5
	7.5
	8

	M 6(x1)
	6.00
	10
	13
	10

	M 7(x1)
	11
	16
	21
	11

	M 8(x1.25)
	14
	22
	3D
	13

	M 8x1
	15
	23
	32
	13

	M10(x1.5)
	27
	45
	61
	17

	M10 x1.25
	31
	50
	67
	17

	M10 x1
	33
	53
	71
	17

	M12 x1.5
	51
	78
	105
	19

	M12 x1.25
	60
	94
	125
	19

	M12 x1.75
	84,8
	119
	143
	19

	M14 x1.5
	80
	120
	165
	22

	M16 x1.5
	120
	185
	255
	24

	M18 x1.5
	165
	265
	350
	27

	M20 x1.5
	225
	360
	490
	30

	M22 x1.5
	295
	480
	640
	32

	M24 x2
	
	610
	305
	36


	FITTINGS
	MAXIMUM VALUES OF THE DRIVING TORQUES (in N.m.)

	5/8"
	15 4 - 17

	3/4"
	15.4 - 17

	7/8'
	24.4 - 27

	1"
	24.4 - 27


